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ACCURA MK4 Parts List

Part #| Qty. Description Part # | Qty. Description
1 1 Unit base 55 1 Router motor
2 1 Housing 56 1 Cutter nut
3 1 Worktable 57 2 Cable guide
4 1 Router flange 58 1 Height adjustment wheel
5 1 Circular saw housing 59 3 Wing nut
6 1 Chuck bearing housing 60 1 Exhaust hose-33x240 mm
7 1 Sander table 61 1 Cable tie
8 1 Circular saw arbor 62 1 Sawblade height adjustment knob
9 1 Pulley S 63 1 Locking knob
10 1 Pulley M 64 1 Washer-18 mm
11 1 Sanding disc shaft 65 1 Flat belt-10x420
12 1 Stabilizer 66 1 Boring chuck (3/8")
13 1 Sawblade mounting flange 67 1 Velcro cover
14 1 Spacer 68 2 Hex nut-10 mm
15 1 Cog wheel 69 1 Hex nut- 6 mm
16 1 Saw blade safety cover 70 2 Hex nut- 5 mm
17 1 Low profile rip fence attachment 71 1 Hex nut-10 mm
18 1 Sawdust collection housing 72 3 Hex nut- 8 mm
19 1 Miter gauge 73 1 Hex nut-16 mm
20 1 Sawblade splitter 74 2 Hex head screw-6 mm
21 1 Sander table bracket 75 5 Washer- 6 mm
22 1 Exhaust port 76 8 Allen screw- 6 mm
23 1 Rip fence 77 4 Screw- 5 mm
24 1 Rip fence guidebar 78 2 Allen screw- 6 mm
25 1 Rip fence mounting bracket 79 2 Allen screw- 8 mm
26 1 Router column 80 2 Threaded pin- 5 mm
27 1 Router guard holder #1 81 1 Allen screw- 8 mm
28 1 Router guard holder #2 82 1 Key
29 1 Router guard pin #1 83 1 Circular sawblade
30 1 Router guard pin #2 84 3 Allen screw- 5 mm
31 1 Clear safety shield 85 1 Allen screw- 5 mm
32 1 Boring chuck cover 86 6 Allen screw- 6 mm
33 1 Parallel plate 87 2 Allen screw- 4 mm
34 1 Parallel lever 88 1 Machine screw- 4 mm
35 1 Sander guard 89 4 Flat head screw- 4 mm
36 1 Threaded rod-10 mm 90 2 Hex nut- 5 mm
37 1 Depth gauge 91 2 Cord retainer
38 1 Control panel cover plate 92 1 Quick-lock lever assembly
39 1 Miter fence guidebar 93 17 Motor selector switch
40 1 Sander guard spacer 94 1 Magnetic safety switch
41 1 Sanding plate 95 1 Warning light
42 1 Rip fence scale indicator 96 1 Cord retainer
43 1 Table insert 97 4 Machine screw- 4 mm
44 1 Rip fence pressure plate 98 1 Power cord
45 1 Sanding table tilting support plate 99 2 Knurled knob- 5x10 mm
46 1 Threaded rod-6x54 mm 100 1 Knurled knob- 5x16 mm
47 1 Threaded rod-8x85 mm 101 1 _ Knurled knob- 5x20 mm
48 1 Table saw rip fence scale 102 4 Nut
49 1 Router scale 103 5 Allen screw- 6 mm
50 1 Table saw height scale 104 2 Knurled knob- 5x16 mm
51 1 Router exhaust port 105 1 Quick-lock lever assembly
52 1 Saw belt tensioner 106 1 Cylindrical pin- 6 mm
53 1 Tensioner mounting plate 107 4 Machine screw- 5 mm
54 1 Main motor




